


C330 & S130 MULCH DECK PARTS LIST 
 

 PART DESCRIPTION PART NUMBER 

1 M10 x 30mm Bolt 02886000 
 2 Domed Washer 08819900 
3 7” Pulley 20870202 
4 Key ¼ Square x 1 ¼” 09853401 
5 Deck Drive Belt B45 228986200 
6 Deck Drive Pulley Spacer 31328303 
7 35mm Spacer 183015500 
8 M8 x 45mm Bolt 02941000 
9 M8 Washer 08819500 

10 Deck Bracket RH 30121301 
11 Deck Bracket LH 30121401 
12 C330 & S130 Mulch Welded Assembly 329591100 
13 M8 X 25 Set Screw 01916900 
14 M8 Nyloc Nut 04850600 
15 Scuff Wheel Hub 31337600 
16 Scalp Wheel 149495800 
17 M8 x 70mm Bolt 028663200 
18 Mulch Liner 148004100 
19 Long Bearing Housing 40503507 
20 Deck Locking Tab Washer 301903500 
21 Mulch Blade 169381100 

 
JAN 2009                                                                                          


	Page 1

